et N\
LL
<
L
O
<
=

{SU LEE

&
\_..\ 7 AG) X
\.\ \ 0101)4&4@."'@1

f//,_r%‘\‘-.

RN,

AN

MODEL:ST-288C

INSTRUCTION BOOK AND PARTS BOOK

SU LEE MACHINE IND.CO.,LTD.



IMPORTANT SAFETY INSTRUCTIONS

When using your cutting machine,basic safety precautions should always be followed,including
the following

1. Read all instructions.

Use machine only for its intended use a portable cutting machine

Turn machine to “OFF” before connecting or disconnecing power cord.

Do not install or store this machine in a wet location.

Keep area around machine free from the accumulation of lint.

Always disonnect machine from electrical connector when not in use, before
servicing, and when changing blades

Do not operate machine with a damaged cordor if machine has been dropped .Do not
disassemble; take to qualified serviceman for repairs. Incorrect reassemble can cause
electric shock when the nachine is used.
8. Keep visitors away. Do not leave machine unattended while it is connected.
9. Keep hands away from blade.
10. Be sure machine is properly grounded while in use to protect the operator from
electrical shock.
11. Keep machine clean and blaed sharp for best and safest performance.
12. The knife key and other wrenches must be removed from machine before starting
motor.

13. Keep guards in place and in working order.

ook own

~

Save These Instructions

E%%%ﬁ%

T B, < T 2
1. BHFEE pode - B -
2. E“wng”'ﬁ&ﬂ%@f [EIFI ﬁél"l:o

3. I‘PK/TTVj‘ TR FIRH 1 F*%ﬁf
4. 7R );«59 = W"fﬁﬂiﬂﬁ ﬁ*‘ﬁj °
5’%*‘ F” I (RIS > mb BB > = BIEAT -
B T p&[&% AEX E@zjﬂ%ﬁ N E Hfﬁﬂj‘ y AL F[sr_fm anﬁl .
7. 'JEI.—:u el > TEL ‘FIF‘F‘ ijiﬂﬁw{—?’rﬁ'; ijEp SRR Y RIS
8.7l e Ef %%Jfg)"r P [ g [iﬁﬂf%f}ﬁﬁ i e

9.['5'1#?1 AT B A o

TETEYRE R .
L1 RS R m AL o g2 > 1) f@ﬁﬁ@ﬂﬁk@; o
12. El%/%ﬁu@f {&,g PRSI T o
13.59" = A {0 P = RS e -

Al PR




INSTRUTION MANUAL

1.1 Connect the terminal,grind the knife 2~3times,reser the counter to 0000,counter switch is
turn ON.

1.2 See pictuer 1-1,pall cloth to end rail.

1.3 See pictuer 1-2,Lift rail to press clothe.

1.4 See pictuer 1-3,Push button switch on,and pull cutter cut off cloth in a straight line.

1.5 See pictuer 1-4,Lift end rail then put down.

B ES

L IR 2~3 7 R R T R TR % ON,

12 il 11 ) T

1.3 (M 1-2 5 B f kit 4%

1.4 (R 13 T ) AR, SR e

L5 (M 1-4 T SRS L R

ik

1-3 1-4



INSRUCTION AND PROCESS OF INSTALLATION

2.1

2.2

2.3

2.4

2.5
2.6

2.7

2.8

2.9

Align the right foot rest 263946N-R and the left foot rest 263946N-L and secure both on the
cutter.

Place the right hoist rod 263946N from top to bottom into the pulley groove of the right rest
263946N-R and the left hoist rod 264750N from top to bottom into the pulley groove of the
left rest 263946N-L.

As shown in Fig.2-2, secureone end of the hoist belt 2662 onto the right rest 263946N-R
and the other end onto the pulley on top to of the left hoist rod 264750N through thepulley
2649 on top of the pulley of pulley set 2650.(Note:the hoist belt must be tightened and the
right hoist rod 264749N and the left hoist rod 264750N shall be kept at the same level)
Place the track 265359 at equal distance on top of the right rod 264749N and the left hoist
rod 264750N,while securing both using the track cecuring screw 2660.

Place the left end of the track into the track end lid 2655N and lock it using screw PRM0510.
Place in the fabric-cutting machine ST-288 and drop in some sewing machine oil into the
track.

Place the right end of the track into the track lid 2655N and the lock it using screw
PRMO0510.

Hang the lift aid spring 2644-A on the right rest umder the right hoist rod 264749N(as shown
in Fig.2-1)

Mount the fabric rack 2651 as shown on the cutting bed.

2.10 Plug in the power cord 523C1 to finish the process.

VB
2.1 HI%R. 263946N-R == % it 263946-L SEi B Gl 57 Py

2.2

2.3

2.4

2.5
2.6
2.7
2.8
2.9

TR 264749N (1 E T B AT 263946N V) %A Féf55 264750N F_ i
I 263946N-L V.
U 2-2 51 4] [ 71 2662 ~ BREE G T IR 263946N-R, bl Jat T 4] [ fflAE 264749N
IR R 2649 Z[RI[ % A AT 264750N E VA P4 ST 2650 i
ok e B 5
(1 AL R T e Y B, 20 il ] REARIAE 264749N =25 ] [ 415 264750 [ “*ﬁlj@)
#L%E | 265359 MK Mp‘l [FEARIAT 264T49N W %[ EARIAT 264750N -1 I [Euipi il g

7 2660 fiil .
#ng J“fg * IR 2655N, " [l PRMO510 51 -
Bt =7 = 45 ST-288, B[ Hj HOP RS
’Mﬁg Jr“B "E”LNF_ i 2655N, 7'l PRMO0510 #i F

iumaj'f g légf”jﬂ%ﬁ‘ 2644-A HPHCT 7| AR 264749N 1 (U1 2-1 ).

?Eﬁ[ B 2651 [ﬂﬁiﬁ”'};{#%&%

2.10 Jﬁ - {Wjﬁ@ﬁ%ﬁ« 523C1 J[[fr.



264749N

074
|
=z
Noj
<
(o)
™
\0

o/ < i
gee /e ®
u@%mmmmmw&!a&ﬁmuuﬂﬁw\m?

N

9 4
AR i{.hanl
AN
7NN
/ A
I
A |
A =z
(o
<
()]
™
N0

N
POV
i
Y
Yz
V77
Yz
V9774
Ve
I
V77
Yiiida
Vi
e
Yz
V774
Wiiii/ame|
i
\ Ve =
s

263946N-L

264750

©4730N

0
<
(o)
™
0

MODEL:ER-109

TR A %
(CHOICE EQUIPMENT) GEMHc 1)

CLOTH PRESS




CHECKING (Release connecting plugs)

3.1
3.2
3.3

3.4
3.5

3.6

Every 24 hours, Clean the Rail bar.

Every 200 hours, Give oil to Rail Steel Belt 2657

Adjustment of Re-sharpener:

While the grinding wheel wears ,loosen stop nut of collar holder and rectify the re-sharpener

position so as to the grinding wheel keeps proper contact with the knife edge.

Replacement of Grinding wheel,See Grinding wheel Replacement Guide.

Replacement of knife:

1. Remove the knife guard S141 and knife cover S144.

2. Lock the knife to the Standard S127,insetting 2.5mm spanner S173 to hole in the knife.
The corresponding hole for locking knife is also provided in the standard ,Remove knife
lock hut S136 by turning it left Use the wrench S173 attached.

3. Remove knife.

4. Be sure the front face of the knife when re-setting the knife “This side up”’markde face is

the front face.

5. Adjust the position of re-sharpener S14955 after each replacement of knife.

Replacement of Carbon Brush

1. Too much weaving of carbon brush will cause motor troubles. Carbon brush must be
replaced when it wears to 5-6mm.

2. Carbon brush cap S105 is replaced by turning it left by attached wrench.

3. Always replace right and lift carbon brushes simultaneously.

4. Be sure to hold metallic part of the brush , keep fingers away from carbon.

E=ME (=K HEITSHD

3.1
3.2
3.3

3.4
3.5

3.6

BT 24 L R GRT D AR B
™) 200 [ gt WS 2657 ) ’P?‘fiﬁﬁ?ﬁ'iﬁl.

e I HJ 5
A””@%Eﬁ@”7 I R T RV A R B T e
?L%AEILJEI& i E[@IPJM ..

ZIHAYRI &

LA q%ﬂl S141 174 R S144 Ty

2. E = 2667 Jﬁ“ IS [El””{ééuiﬁljf S127 B rf“};ﬂ“.l BV [ M g7
Sl??}{ﬁj’ £l ”EE,\[’JH S136 (A~ Eﬁ%*& (1R

3.9y~ /JH

455870 Eﬁ%’p’fa{”” FHIT)“This side up™ iy o> Apifflp st Er S e

5.5)° *E'Ei i, I}H@fwﬁ. S14955 EIFTRIE i 1.

R

1. Eﬁ‘ﬂﬂ@?gji LRI "Fﬂﬂ@?ﬂ*‘ﬂ%@ﬁﬁ 5~6MM |’ 145

2. b URURHRAI2, S105 M VL BRI E BT = AT bt o i

SEH{ RN A = £ Ry TR Rt

58 G B R



S141

SPECIFICATIONS:

Knife Size :108mm(4 Yinches) @ C E
Knife Shape :Octagon/Round

Cutting Capacity  :25mm

Voltage :Single Phase 100V~110V DOUBLE
or 220V~240V INSULATE

Cycle :50~60Hz

Power 150W

FiA N

I RS :108mm(4 Y45

JIRTEAR J\AMAJI/E )

HHTRE 7 -:25mm -

GE. - B H] 100V~110V L
ok 220V~240V

B x :50~60Hz

iigy tH Tl % 150W

AR DR B SR RIS AN SO AT T AN REA

_6_



S1495

~ ~

360IN-AD
NTM610

~
S
~ ~



/2647—BR

640 M0630
641
@ \
O ’/
JNTMSOS

WM6

\

ﬁa 645 ‘

/ A
f
§

h

|

|

|

|

|

|

£
]

=

|

|

L



FOR ST-260C & ST-360C & ST-288C MODEL:ER-109

2XNAOCANXRKN

7

N

264749NR

/2647—BR

(0



PART NO.

S$101-110
-220
$102-110
-220
S104
S105
S106
S107
S108
S109
S110
S111
S112
S115
S117
S118
S124
S125
S126
S127
S129
S130
S131
S132
S133
S134
S135
S136
S137
S138
S139
S140
S141
S142
S143
S144
S145
S146
S147
S148
514955
S149
S150
S151
S§152
S153
S154
S155
S156
288157
S160
S161
S169
S170
S171
S172
S173
S174
S175-A
S178
S179
S182
5183
S185
S186
S187
2032
2032-B
2032-C

PART NAME

110V Stator

220V Stator

110V Rotor

220V Rotor

Carbon Brush

Cap for Carbon Brush
Wave Washer

Motor Cover

Screw for Stator
Terminal

Screw for Terminal
Terminal Box

Screw for T.Box

Air Guide

Screw for Handle

Nut for Handle

Drive Gear

Roll Pin

Bearing

Grar Box

Drive Gear Metal

Cover for Metal

Knife Gear

Washer for Gear

Screw for Gear

Ring for Gear
Knife(8-sided)

Lock Nut for Knife

Knife Oiler

Screw for Oiler

Spring for Oiler

Qil Felt

Knife Guard

Spring for Guard

Screw for Spring

Safety Plate

Screw for Plate

Spring Washer for Plate
Grease Cup

Cap for Grease Cup
Grinder Set

Grinder Shaft

Emery Wheel

Grinder Spring

Grinder Collar

Spring for Collar
Sharpening Switch
Grinder Arm

Screw for Grinder Arm
Standard

Guide Plate

Screw for Guide Plate
Oiler

Lock Shaft

Grease

Cleaning Brush
Wrench

Code Complete with earth
Lower Blade

Pressure Spring for Lower Blade
Screw for Pressure Spring
Nut for Knife Gear Screw
Washer for Knife Gear Screw
Screw for Motor

Spring Washer for Motor
Washer for Motor
Rocker

Screw for Rocker
Screw Cap

T2

110ViE T4
220ViE T4
110V 41
220ViEiF 41
Tl
T
O 4 )
SE T [ 2 18 45
EREN
R REMEET
T RE
R g T
SRR
T4
FIEEE
I A
Y
il 7

AR
WA e
S JE M E
JIR ey
INF I
TR g Rt
JI %
Tt A% 4%
TV s
hEE

A
THEE
T A
R F
T B
U 4 )
TR
TR 2
AP eyl
&) A i
Ty
PR
YRS
BT
B 1
8 ) 2
JE8 T ) A R
HE )R
R
| IR
e
B0
e
IR

)5
WAL Fo
S1332Z2 W2k}
S1332 ¥
JEspeaiiian|
EShER S
i
R4
AT S

PART NO.

2033-B
2033-C
2034-7'
-8
-9
-10'
2035
2616
2617
263946N-L
263946N-R
2639N
2640
2641
2644-A
2645
2646
264749N
264750N
2647-A
2647-BL
2647-BR
2648N
2649
2650
2651
2652-7'
-8
-9
-10'
-12'
2652-C
265359-7'
-8
-9
-10'
2655N
2655N-B
2657
2658
2660
2662
2667
2814
281416
288191
288192
288-0425
HM0825
NTM508
NTM610
NTMC6
NTM8
PRM0510
PWM6
PWM8
RM0608
RMO0615
RM0625
RM0630
SMO0510
SWM6
SWM8
2661-7'
3601N
3601N-AD
3601N-SP

,10,

PART NAME

Rocker stop screw
Rocker stop screw cover
7feet Rocker Bar

8feet Rocker Bar

9feet Rocker Bar

10feet Rocker Bar

Cloth Fixture

Screw for Lower Blade
Screw for Lower Blade Set
Left Clamp Set

Right Clamp Set

A Clamp

Lift Belt Catch

Bar lifter Roller

Spring for Lift

Big Screw

Washer for Big Screw
Right Bar Lifter

Left Bar Lifter

Bar Lifter Plate

Left Bar

Right Bar

Roller for Lift Belt

Roller Shaft

Roller Set

Sustaining Frame Unit
7feet Sustaining Bar
8feet Sustaining Bar
9feet Sustaining Bar
10feet Sustaining Bar
12feet Sustaining Bar
Sustaining Bar Ring

7feet Rail Set

8feet Rail Set

9feet Rail Set

10feet Rail Set

Rail Guard

Spring

Rail Steel Belt

Rail Rubber belt

Screw for Rail

Lifter Belt

2.5mm Spanner

Lower Blade Arm

Lower Blade Set

Guard ring

Nut for Guard ring

Screw M4x25 Round Cap
Screw M8x25 Nut Cap
NUT M5-0.8 Hex

NUT M6-1.0Hex

NUT M6 Hex

NUT M8

Screw M5x10 Plate Round Cap
Washer 6.4x11.5
Washer 8.4x15.5

Screw M6x08 Round Cap
Screw M6x15 Round Cap
Screw M6x25 Round Cap
Screw M6x30 Round Cap
Screw M5x10 Flat Cap
M6 Spring Washer

M8 Spring Washer

7feet Cloth Hold Bar
Long Handle

Front Arm

Spring

T2

FEARAE [i] 5 D 45
FEARRE ] MR AR
TR

SR FEAR AR
IR & HE

10 AR

Aii 2 [ 72 4%

JEE T 4%

Ji$ ) AR 45
e AR A

B AR AR
A2
TR il e A
[
FETH i o

T 774 3 )

B TR B

B A TR B AR
Tt B4R s
JETHBEAR

Fi AR

T B A e i
MEC

WA
AR
WREZT
SR P A AR
QPR P A7 A
LOMREAT AR
2R 35 A1 A
PEAT R e v B
7RI AR
SIRMLIEAH

SN BEE
10MR L 1 4H
LT

I fRE
LT B
ARGt

2.5mm WAMIT
GWARS

Jic )4l
W R

M4 X 25 [F SEIE T
M8x 257X f 145
M5 ff IRk
M6/ ff IR}

M6 ;527 Ff1 IR )
M8 ff g R}
M5x 10 i [H] SE I 45
M6 3 ]
M8~ 2 ]
M6x 88 HHlZ 4%
M6x 155 S 4%
M6x 25 E] FHlZ 4%
M6x30H] IR 44
M5x107/T HEER 44
M6 HE ]
M8l ]
TIRBEAG WLIE 4H
RFedd

(R 4t) FamrBe
Tl



\ R)
{SU LEE MACH INE }

LE

iR F AR T ZEA PR 3]
SULEE MACHINE IND.CO.,LTD.

h 3t

i

BEELTILRERER 190 47
NO.190,HWANG GANG RD.,BEITOU,TAIBEI, TAIWAN.
TEL: (886 2)28914693 28927700
FAX: (886 2)28940855
E-mail: sulee1@ms11.hinet.net

Http:  www.sule.com.tw





